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Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry

RERS: W201309065

BB RS

Report Number

TEST REPORT #3710 #1H (Total3Page No. 1)
HE R p
7= fn A RR S ype
Namenngar:lple SigmaDur 550 =
Brand b
i' g % n A \\A;\*nl
Sa{np%;limber W201309065 ﬁ%’éﬁfﬂ E AL
e B TR (BALD HIRA
Mmuﬁcﬁ?gggtomer %mﬁﬁf*—l‘ (B ﬁBEQ}ﬁ]
FREH ( o
Date of Sample Received 2013 4 09 A 06 H Amz:r?tnoﬁfnple 148145k
BERORA SR - S
Descr?;!tion of Sample SRR TN e HERR-
ISR I LR & A :
&R ) FHETRMIRE . $EIREIE (S]/T 11365-2006 5)
Standards and Methods
Dt%g(%'?es%}?ng 2013 4 09 B 06 H ZE 2013 4 10 A 09 H
RS A KBTI H a4 1 g o RIC A T
KRR
Test Conclusion (RIS THAE)
Official Seal
= S% FAB:2013 &£ 10 A 10 B
Jate-of Report
Hudik \ / Lo o
" e {Lp LTl 2 PH Bg 53
ﬁz&$fzﬁﬂﬁﬂ Add. %535
tt
T = g 215331 %TFI_ 0512-57675635
Fotl . [E=90:10 m/m
Hpf DO i
e for 791 H 5 1-S AR S RROHSIR & S . ‘
s ERN A B P AELEERE (— )  BEREEER (— ) KRR
® W HRE S8
WHRL Y TIR: 3me/ke, HSHURHTIR: 1lmg/ke, FRMNVKIt TIR: Sme/
kg, JRMIKIH THR: 2mg/kg
i1 R1: 2] H : E# s
Technical Controller % 'z 'éf;zz&» Checker \ﬁ,,%f Analyst LA {: -%::) i’%
)



A AL S T ORLBURHBR BRI P L

Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry

M

RERS: W201309065

ﬁ gﬁ ﬁ = Report Number
TEST REPORT 3T H2T (TotaldPage No. 2)
o e Pk o =
Resut Summary
Fe | WRWALR | B HARER algER |[PIUNE L g g
Number Item Unit Techmical Requirement Result Jilrage -t Remark
gement
1 H (Pb) sigllke <1000 16 & SJ/T 11265’2006
) £ (Cd) mg/kg <100 Rt =i SJ/T 11265‘2006
3 FHE (Cro*) mg/kg <1000 St & SJ/T 11%65—2006
4 & (Hg) g <1000 S s |SIT 11265‘2006
—HEE
TR
= R
e
LRIE
INIRERSR
LR
5 ¥ (Br) ng/kg ﬂ;#%ﬁ%zﬁ SJ/T 11%65—2006
. — R
—Em
:{iﬂfﬁf%
VU BB R
AR i) aew |
LRI
J\IRIX ATk
JURBXZER
IR B Bk
AY > A~
¢ | NExUGE | >60 67 24 | GB/T 1725-2007
7 i i cm 50 50 i GB/T 1732-1993
g |MAE7) CURIREE) g <1 1 & | GB/T 9286-1998
9 il mm <2 2 & GB/T 6742-2007
il BE T
10 (500g/500r, g <0. 06 0.03 EH GB/T 1768-2006
CS-10)
11 mpE um <35 25 4% |GB/T 6753. 1-2007
12 iR e |/ >0.6 0.7 s [OB/T 1780720078
13 YeiE (60° ) / >80 82 41 | GB/T 9754-2007

&/

"1 Mﬂﬁ&

\?%
Ji



75 A4k 22 Tt P SRL R A B D

Professional Coatings and Pigment Quality Inspection Center of Petroleum and Chemical Industry

A

BERS: W201309065
Report Number

TEST REPORT #3W #3757 (Total3Page No.3)
R &S
Resut Summary
B | RRmALH | B HARER waR | BT g g
Number Item Unit Technical Requirement Result nge em Remark
udgement
=zt h <2 Eit Gy
14 |[FARE St e S
LT h <24 i k% ‘

AFEH




